30.09.2021

L

PARTS LIST

PBS920 Tornado

CONTENTS
FRAME & BLOWER ... 1~ 4
ENGINE (CYLINDER, CRANKCASE) ............... 5~ 8
ENGINE (CARBURETOR, MUFFLER, FUELTANK) 9 ~ 10
ACCESSORIES . ... 11 ~ 12

2021.05

CAIMAN

1/9



30.09.2021

1. FRAME & BLOWER

525185-01

1

Status|Position|Parts Number Parts Name Unit Quantity|Set Unit Quantity Specification Remarks |Maker code
1 352863 MM92-V(MUS) 1
2 247929 CE800D/03 1 MM92 CE800D/03
3 663598 Throttle Wire 1 /O 53n"Jb Incl.4
4 261878 NUT 2 5 M6 371 M6
5 276361 COLLAR 1
6 662402 Fan Case (E) 1 7h

2/9



30.09.2021

Status|Position|Parts Number Parts Name Unit Quantity|Set Unit Quantity Specification Remarks |Maker code

7 662405 Fan Case (S) 1 7h

8 127797 AIR PASS PLATE 1 MD180DX

9 126753 TAPPING SCREW 4 10 F5A291 M4X14 M4x14
x 10 125413 COVER 1 J0

11 127296 4 FA251 M5X10 M5x10

12 109051 CLAMP 1 5

13 089806 SCREW(+) 1 10 AT 151 M5X10 M5x10

14 130420 TAPPING SCREW 11 1B M M5X25 M5x25

15 120615 BUFFER 2

16 661894 FLEXIBLE PIPE ASSY 1 BL9000 Incl.17,18
x 17 661895 1

18 275873 O-RING 1 V95 V95

19 275874 FAN 1 TF15)

20 275877 BOLT 4 M6X25(W12.5X1.6 | M6X25

21 662575 Stay 1 MM92

22 115148 THROTTLE LEVER 1 (WEDUYZAED]

23 127226 FLANGE NUT 1 10 M5 M5

24 275414 STOP SWITCH ASSY 1 320SPHCAHHN®

25 084003 HEX NUT 1 5 MS8X138™ 9617351 M8x1

26 114896 EARTH CORD 1 AV0.5X320L M8

27 114901 VINYL HOSE 1 8X9X220(70) 8x9x220L

28 183421 2 M5X16 M5x16

29 127210 WASHER 2 5 5.3X16XT1.6 5.3x16xt1.6

30 107746 NYLON NUT 2 5 M5 231 M5

31 663357 1 20L 124-M% 20L

32 127729 JOINT 1 FFI5MD)

33 108629 PACKING 1

34 127810 CAP 1 150

35 128281 HOSE 1 6X9X700L 6x9x700L

36 127798 HOSE 1 6X9X150L 6x9x150L

37 112530 HOSE BAND 2 5 TS085-06-00

38 125370 CLAMP 1 SNP-2

39 101834 COVER 1 #1503 0)

40 131152 STRAINER 1 7h

41 662542 Chemical Tank Cap 1 7h Incl.42,43
x 42 102545 1 FH(5R4/14)

43 662545 Packing 1

44 101915 INNER CAP 1

45 125429 BACK PACK FRAME B 1 J0

46 092582 4 10 M6X20(SM) Mo6x20

47 127228 NUT 4 10 M6(H" 1™ #5418) M6

48 663159 1

49 660404 PIN 4

50 114917 BUFFER 1 35-M6X14XM6X8.5

51 127228 NUT 3 10 M6(H™ 1" #5418) M6

52 278020 PAD 1

53 126758 SCREW 2 10 M6X8 M6x8

54 100749 FASTNER 2 5 tt7 #7

55 125561 SCREW 2 5 M5X14(W16XT1.6) | M5x14

56 663385 Label 1 MM92 MM92

57 266959 LABEL 1 CE1-33> Caution

58 663115 Label 1 66 CER800 CER800

3/9



30.09.2021

2. ENGINE (CYLINDER, CRANKCASE)

525185-02

-5.
1
. Parts Unit Set Unit . . Maker
Status|Position Number Parts Name Quantity Quantity Specification Remarks code
1 247929 CE800D/03 1 MM92 CE800D/03
2 275765 CYLINDER COMP 1
3 275760 GASKET 1
4 261246 CAP SCREW 4 5 MS5X25 M5x25
5 276109 INSURATOR 1
6 276110 GASKET 1

4/9



30.09.2021

Status|Position Nﬁ?lflt)ser Parts Name ngl:tti ty Sfltagzi; Specification Remarks N:(z:l(;:r
7 277832 BOLT 4 M5x30
8 247967 Muffler Ass'y 1
9 279413 ADAPTER ASSY 1 Incl.10,11
10 279026 1
11 288192 GROMMET 1
12 276111 GASKET 1
13 261607 CAP SCREW 2 5 M5X16WSW M5x16
14 276154 BOLT 2 Mo6x70
15 276112 CRANKCASE 1
16 276117 BEARING 2 6302C3E
17 276118 OIL SEAL 1 ISCD154287"U24Y
18 262565 OIL SEAL 1 ISCD15257 ISCD15257
19 276119 CIRCLIP 1

20 234636 BOLT 4 MS5X35 WSW M5x35

21 277475 PISTON 1

22 275757 PISTON RING 2

23 278019 PISTON PIN 1

24 278471 NEEDLE BEARING 1 [KBK12X15X14.3X5|KBK12x15x14.3x5

25 276122 CIRCLIP 2

26 276123 SHAFT COMP 1

27 663401 Adapter 1

28 261076  |WOODRUFF KEY 3X10 1 5 AY13X10 3x10

29 261076  |WOODRUFF KEY 3X10 1 5 AY13X10 3x10

30 276302 NUT 2

31 281211 CAP SCREW M4X20 2 5 M4X20WSW M4x20

32 285982 SPARK PLUG(BPMS8Y) 1 NGK BPM8Y NGK BPM8Y

33 279721 GROMMET 1 7 91

34 285807 GROMMET 1

35 279575 1 245)\WHCBH

36 279576 1 75 M6 CBH

37 279069 PAWL 2

38 279636 1

39 289481 SPACER 2 5 10X4.3T2.0

40 262637 RETURN SPRING 2

41 262638 E-RING 2

42 661406 TOP COVER 1 o0

43 131523 TAPPING SCREW 4 N AYR 251 5X20 M5x20

44 275877 BOLT 4 M6X25(W12.5X1.6 M6X25

45 264223 CAP SCREW M5X40 1 5 M5X407 M5x40

46 246208 1 MHIJ/EX-6452A Incl.47-55

47 246209 ROTOR/FAN 1

48 279505 IGNITION COIL ASSY 1 Incl.49-55

49 246060 1

50 246051 1 Incl.51-53

51 246052 CABLE 1

52 283178 PLUG CAP 1 141-509

53 272805 CONNECTOR 1 ES-23261

54 283271 CAP 1 31-71

55 246053 1

s6 | 279023 | RECOTSTARTER 1 Incl.57-69

57 280994 PULLEY 1

58 280995 SPIRAL SPRING 1

59 280996 PAWL 1

60 280997 RETURN SPRING 1

61 279366 1

62 280999 PLATE 1

63 281000 SET SCREW 1

64 281001 PULLEY 2

65 281002 RETURN SPRING 2

66 279862 STARTER ROPE 1

67 262633 STARTER KNOB 1 70

68 262981 CAP 1 uiil

69 281005 ROPE STOPPER 1

70 284985 SCREW 3 M5*25L MWIzhY M5x25
M5X18WSW-12 1Y

71 248474 Screw 3 9 M5x18

5/9



30.09.2021

3. ENGINE (CARBURETOR, MUFFLER, FUELTANK)

525185-03

Remarks [Maker code

Incl.2-16

Specification

WYK-544A

WB5-7437

WB21-158

WB95-614

WB92-192

WB95-99

WB92-415

Unit Quantity|Set Unit Quantity

1

Parts Name

Carburetor Ass'y
CARBURETOR BODY

COVER PLATE
DIAPHRAGM METERRING

GASKET
DIAPHRAGM

GASKET

247975

283124

263726
283905
263727
262994
282576

1
2
3
4
5
6
7

Status|Position [Parts Number

6/9



30.09.2021

Status|Position|Parts Number Parts Name Unit Quantity|Set Unit Quantity| Specification |Remarks|Maker code
8 279748 1 WB112-3070-445L
9 261871 O-RING 1 WB16-104
10 261875 SCREW 2 WB96-323
11 248327 Bracket 1 WB167-164
12 261876 RING 1 WB16-71
13 264678 WASHER 1 5 WB136-221
14 261658 SWIVEL 1 WB52-34
15 261657 PACKING 1 WB16-171
16 263737 SCREW 4 WB96-325
17 282299 PRIMER 1
18 279029 1 2.38X4.76X120L
19 276134 GASKET 1
20 279030 CASE ASSY 1
21 274106 BOLT 2 MS5X55WSWili™ | M5x55
22 279088 PLATE 1
23 279089 ELEMENT 1
24 279711 ELEMENT F 1
25 279034 CLEANER COVER 1
26 279350 KNOB 2
27 660196 1 MDJ7000G-26 |Incl.28-39
28 660197 FUEL TANK 1 y055Y97°0-
29 289046 TANK CAP ASSY 1 Incl.30
30 287058 PACKING 1
31 134736 FUEL PIPE PICK-UP ASSY 1 Incl.32-37
32 134737 1 Incl.33-35
33 268065 GROMMET 1 37F
34 261590 BREATHER SUB ASSY 1
35 261117 CLIP 1
36 247107 FUEL FILTER ASSY 1
37 261117 CLIP 1
38 131328 CLAMP 1 OLS-115
39 261117 CLIP 1
40 277762 LABEL 1 F3-9

7/9



30.09.2021

4. ACCESSORIES

525185-04-1
-11 -
1
Status | Position | Parts Number Parts Name Unit Quantity | Set Unit Quantity Specification Remarks | Maker code

1 107521 FLEXIBLE PIPE 1 70 353L 353L

2 663126 Flexible Bent Pipe 1

3 663813 Straight Pipe Ass'y 1 Incl.4-6

4 122400 STRAIGHT PIPE 1 510L 70 S10L

5 663363 Mist Nozzle Ass'y 1

6 089833 2 AT 151 M5X16 M5X16

8/9



30.09.2021

Status | Position | Parts Number Parts Name Unit Quantity | Set Unit Quantity Specification Remarks | Maker code
7 043972 HOSE BAND 2 5 125-06-00 125-06-00
8 663130 Nozzle Ass'y 1 Incl.9
9 011691 O-RING 1 P22A FPM
10 663864 Mist Hose Ass'y 1 MM92-V Incl.11-15
11 663865 Mist Cock Ass'y 1 Incl.12
12 019285 O-RING 1 5 P/N 019285 P11
13 663866 Vinyl Hose 1 9X12X80 9X12X80
14 663867 Vinyl Hose 1 9X12X600 9X12X600
15 043972 HOSE BAND 2 5 125-06-00 125-06-00
16 664032 Gasket 1 OP-130 T3 3
17 664034 Gasket 1 OP-130 T3 t2
18 662580 Hose Band 1 3t* 65-89(HAS48)

19 128148 1 3t" 84-108(HAS60

20 127720 BAND ASSY 1

21 103211 JOINT RUBBER 1

22 662598 Box Spanner 1 13X19(-)L120.5

23 662547 Instruction Manual 1 MM92-V MM92

9/9



